Southview Estates Drinking Water System

2025 Annual Water Report

Drinking Water System Number: 220012260

Drinking Water System Operating Authorities: City of Kawartha Lakes and Ontario
Clean Water Agency

Drinking Water System Category: Large Municipal Residential
Reporting Period: January 1t — December 31%t, 2025

OCWA

ﬁ ONTARIO CLEAN WATER AGENCY

"= AGENCE ONTARIENNE DES EAUX

Annual Drinking Water Report Kawartha (8N
City of Kawartha Lakes jumpln ~




Table of Contents

2025 Annual Drinking Water System Summary REPOIt.......ccviiuiiiiiiiiiiiiiin e s e e aa e 3
General INfOrmation .....couue i 3
(@0e] 0] 0] F=T Lol U 1o 4= Y2 PP 3
Drinking Water System DeSCriPLioN ........cuiiiiiiiiiiiicce e re e e e e e na e 4

NSY 0T8T 0l T N 4
Water Treatment FaCility .....ooceuiiieii e raa s 4
Dy 01U Lo NS V£ = o o PP 4
Summary Of NON-COMPIIANCE......uiiiiiiiiie e e e e e e e e e e rrrn e s 5
Adverse Water Quality INCIAENES .....ccuuiiiiiiiiiei e e r e 5
[ o B @e T3 o] 1= Lol PSPPI 6
Non-Compliance Identified in @ Ministry INSPeCtion ........cccovvviiiiiiiiii e e 6
[0 1T PPN 6
RAW WaAtEr FIOWS ..vuiiieiiii it e e s s e e e s e e e s e e na s e e aa e s e ra e s e rna s e e nn e e e nnn e e ennns 6
Treated Water FIOWS ...cuuuiiiiii it r s s s e e s e e rae s s e rn e s e e a s e enn e e ennnnaens 8
Regulatory Sample ReSUIS SUMMANY ......iiiiiiiiiiiii e rr s e e s e e e e aan e s e rn e ees 9
\[Telge] a]Te] (oo Tor= 1IN =] ] o [P P 9
(@07 =10 g t= | B =Yoo PPN 9
INOrganiC Parameters .......ciiuuiiiiiii i 9
Schedule 15 Sampling (LEa)......cuuuiiiiiiiieiii e r e e e aa e enas 10
(@ o= a1 ol = | = 11T N 11
Additional Legislated SamPIES .......ccuuuiiiiiiii e 13
KT T g\ F= T[T 1= g o 14
Major Maintenance Expense (above $10,000) ......ciiiiiiruiiiiiiiiiinierriie e errns e e ernn e eees 14

APPENDIX A .eseiiiieetttie e e ettt s e e et s e s e e eae e e e e e e e e e e ee e e e e Ea e e e e e E e e e e ra e e e e e r e e e e rrnneaeerrnaan 15

WTR Submission CoNfirmMation .......ccuueiieeeiiiiriiiicris e e s s re s e s e rn s e rnn e e erneeernns 15



2025 Annual Drinking Water
System Summary Report

General Information

The City of Kawartha Lakes prepares a report summarizing system operation and water quality for
every municipal drinking water system annually. This report has been prepared to satisfy the
annual reporting requirements in O. Reg. 170/03 Section 11 and Schedule 22. The annual reports
will be available to residents at the City of Kawartha Lakes Public Works Administration Office by
appointment and the City's website. Notification that the reports are available free of charge will be
made on the City of Kawartha Lakes website. The City of Kawartha Lakes Public Works
Administration Office is located at 322 Kent Street West in Lindsay, Ontario.

This system does not serve more than 10,000 residences.

Drinking Water System Number: 220012260

Drinking Water System Name: Southview Estates Drinking Water System
Drinking Water System Owner: City of Kawartha Lakes

Drinking Water System Category: Large Municipal Residential
Reporting Period: January 1, 2025 — December 31, 2025

Compliance Summary

Table 1. Drinking Water Compliance Summary

Number of Date Details
Events (yyyy/mm/dd)
Ministry (MECP) 1 202511 17 Announced Focused
Inspections Drinking Water Inspection —
100%
Adverse Water Quality 1 2025 01 02 AWQI 167151 — The Q4
Incidents (AWQIs) 2024 Running Annual

Average (RAA) for
Trihalomethane was
100.88ug/L. The RAA limit

is 100ug/L.
Non-Compliances 0
Boil Water Advisories 0
Health and Safety 0



https://www.kawarthalakes.ca/property-environment/utilities-water-and-sewer/water-wastewater/

Drinking Water System Description

The Southview Estates drinking water system is a large municipal residential drinking water system
serving the subdivision of Southview Estates located in Cameron, Ontario within the City of
Kawartha Lakes. The drinking water system is classified as a Class II Water Treatment and Class I
Water Distribution subsystems in accordance with O. Reg. 128/04.

Source Water

The water supply for the system is obtained from Sturgeon Lake, which is classified as a surface
water source.

Water Treatment Facility

The Southview Estates water treatment facility consists of a dual-train conventional filtration
package system. Each train includes a flocculator/clarifier unit with automatic sludge withdrawal
and dual-media high-rate gravity filters with automatic backwash. Coagulant and polymer are
added to the treatment process. Primary disinfection is accomplished using sodium hypochlorite.

Treated water is directed to a dual-celled baffled clearwell and subsequently pumped to the
distribution system using three high lift pumps. Online analyzers continuously monitor treated free
chlorine and filter effluent turbidity to ensure regulatory compliance.

A wastewater treatment system includes two backwash pumps and two settling tanks that receive
filter backwash water and clarifier sludge prior to discharge.

A diesel generator is located onsite to provide standby power to the water treatment facility in the
event of a power failure.

Distribution System

The distribution system consists of approximately 4.8 kilometres of PVC watermain and is not rated
for fire protection. The system does not include treated water storage facilities, chlorine boosting
stations, secondary disinfection processes, or pressure boosting capabilities within the control of
the distribution system.

Table 2. Treatment Chemicals Used

Chemical Name Use ' Supplier

Sodium Hypochlorite Disinfection Jutzi Water Technologies
SternPAC Coagulant Kemira

Magnafloc Coagulant Aid Basf




Summary of Non-Compliance

Adverse Water Quality Incidents

Table 3. Adverse Water Quality Incidents

Date

2025 01
02

AWQI #

167151

Location

Distribution

Problem

The Q4 2024
Running
Annual

Average (RAA)
for
Trihalomethane
(THM) was
100.88ug/L.

Details

The RAA
limit is

100ug/L.

Legislation

O. Reg. 169
& 170/03
Schedule 13-
6

Corrective
Action
Taken
-Completed
THM &
Haloacetic
Acids (HAA)
study in
2024,
increased
polymer
dosage as a
result.
-Installed
automatic
flusher in
distribution
system in
2023.
-Ongoing
process
optimization:
decrease
clearwell
turnover
time, lower
ClI2 dosage,
jar testing
for chemical
optimization
and
increased
process
monitoring




Non-Compliance
There were no non-compliances reported during the reporting period.
Non-Compliance Identified in a Ministry Inspection

There were no non-compliances identified in a Ministry Inspection during this period.

Flows

The Southview Estates Drinking Water System is operating on average under half the rated
capacity. The rated capacity of the system (treated water flows) is 484 m3/day.

Raw Water Flows

The raw water flows are regulated under the Permit to Take Water. Raw flow data for 2025 was
submitted to the Ministry of Environment, Conservation and Parks (MECP) electronically under
permit #8118-AW2NZT. The confirmation of the data that was submitted is attached in Appendix
A.

Graph 1. Total Monthly Flows (m23/d) — Sturgeon Lake (Max Allowable
PTTW)

600

500

C C C C C C C C C C C O

400

300

200

0
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
== Max Allowable (m3/d) 483.8 483.8 483.8  483.8 483.8 483.8 483.8 483.8 483.8 483.8 483.8 483.8
«=@==\/ax Flow (m3/d) 90 78 95 197 167 160 159 163 149 134 137 161
a=@=Avg (m3/d) 59 58 55 105 112 120 130 123 106 102 106 117

=@==Max Allowable (m3/d)  ==@==Max Flow (m3/d) ==@==Avg (m3/d)



Graph 2. Monthly Rated Flows (L/s) — Sturgeon Lake (Max Allowable Rate
PTTW)

C C C C C C C C C C O
5
4
3
2
1
0
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
==@==ax Allowable (L/s) 5.6 5.6 5.6 5.6 5.6 5.6 5.6 5.6 5.6 5.6 5.6 5.6
=@==|\/ax Rate (L/s) 7 6.8 7 6.8 5.5 6.3 6.6 6.7 6.2 7.2 7.1 6.2

=@==ax Allowable (L/s) ==@==Max Rate (L/s)

Note: Certain operational circumstances could cause results to be temporarily outside of the
allowable rates. In August 2025, the allowable rate was momentarily surpassed due to annual
calibration of the flow meter and did not indicate a true exceedance. In the other months where
the allowable rate was momentarily surpassed, it was due to generator transfers and did

not indicate true exceedances. All spikes are reviewed for compliance with O. Reg. 170/03.



Treated Water Flows

The Treated Water flows are regulated under the Municipal Drinking Water Licence 141-101.

Graph 3. Monthly Rated Flows (m3/d) — Rated Capacity - MDWL

600
500
400
300
200
7 M
0
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Rated Capacity (m3/d) 484 484 484 484 484 484 484 484 484 484 484 484
«=@==\/lax Daily Flow (m3/d) 38 37 51 80 115 117 98 113 83 78 76 90
=@=Avg (m3/d) 31 30 32 62 71 77 86 80 66 64 67 81

Rated Capacity (m3/d)  ==@==Max Daily Flow (m3/d)  ==@==Avg (m3/d)
Graph 4. Annual Total Flow Comparison (m3)

25,000

20,000

15,000
10,000
5,000

2015 2016 2017 2018 2019 2020 2021 2022 2023 2024 2025
BWTP (m?) 19,204 18,430 16,177 17,212 15,772 17,992 17,448 13,955 13,810 15,945 22,756

o



Regulatory Sample Results Summary

Microbiological Testing

Table 4. Microbiological Test Results

Min Max Min Max Min Max
Raw 52 0 40 0 130 N/A N/A
Treated 52 0 0 0 0 0 2
Distribution | 156 0 0 0 0 0 3

OG = Overgrowth
HPC = Heterotrophic Plate Count
Note: There were 3 NDOGT raw sample results that did occur. NDOGT — No Data, Overgrown with

Target bacteria
Operational Testing

Table 5. Operational Test Results

Parameter Number of Range of Results Range of Results
Samples Collected Minimum Maximum

Turbidity Raw (NTU) 12 0.46 1.11

Turbidity Filter 1 (NTU) | 8760 0.00 2.01

Turbidity Filter 2 (NTU) | 8760 0.00 2.01

Chlorine 8760 0.34 5.01

Fluoride (If the DWS N/A N/A N/A

provides fluoridation)

Note: Record the unit of measurement if it is not milligrams per litre.

Note: For continuous monitors 8760 is used as the number of samples. Spikes recorded by online
instrumentation were a result of air bubbles and various maintenance/calibration activities. All
spikes are reviewed for compliance with O. Reg. 170/03.

Inorganic Parameters

These parameters are tested as a requirement under O. Reg. 170/03. Sodium and Fluoride are
required to be tested every five years. Nitrate and Nitrite are tested quarterly and the metals are
tested annually as required under O. Reg. 170/03. In the event any of the parameters listed in
Schedule 23 or 24 of O. Reg. 170/03 exceed half of the maximum allowable concentration the




parameter is required to be samples quarterly. Based on the latest test results no additional testing

is required.

Table 6. Inorganic Parameters Test Results

Sample Date

Sample

(yyyy/mm/dd) Result

Unit of
Measure

Exceedance

Treated Water

Antimony 2025 01 07 <MDL 0.6 Mg/L 6.0 No
Arsenic 2025 01 07 <MDL 0.2 Mg/L 10.0 No
Barium 2025 01 07 20.9 pg/L 1000.0 No
Boron 2025 01 07 7.0 Mg/L 5000.0 No
Cadmium 2025 01 07 <MDL 0.003 | pg/L 5.0 No
Chromium 2025 01 07 0.10 Mg/L 50.0 No
Mercury 2025 01 07 <MDL 0.01 | pg/L 1.0 No
Selenium 2025 01 07 <MDL 0.04 | pg/L 50.0 No
Uranium 2025 01 07 0.004 pg/L 20.0 No
Additional Inorganics

Fluoride 2023 01 03 <MDL 0.06 | mg/L 1.5 No
Nitrate 2025 01 06 0.10 mg/L 10.0 No
Nitrate 2025 04 07 0.408 mg/L 10.0 No
Nitrate 2025 07 07 0.133 mg/L 10.0 No
Nitrate 2025 10 06 0.072 mg/L 10.0 No
Nitrite 2025 01 06 <MDL 0.003 | mg/L 1.0 No
Nitrite 2025 04 07 <MDL 0.003 | mg/L 1.0 No
Nitrite 2025 07 07 <MDL 0.003 | mg/L 1.0 No
Nitrite 2025 10 06 <MDL 0.003 | mg/L 1.0 No
Sodium 2023 01 03 13.8 mg/L 20* No

MAC = Maximum Allowable Concentration as per O. Reg. 169/03

MDL = Method Detection Limit

*There is no "MAC” for Sodium. The aesthetic objective for sodium in drinking water is 200 mg/L.
Sodium results exceeding 20 mg/L are to be reported to the Medical Officer of Health as per
Schedule 16-3 (8) of O. Reg. 170/03.

Schedule 15 Sampling (Lead)

The Schedule 15 sampling is required under O. Reg. 170/03. This system is under reduced
sampling. Only distribution samples were collected, and no plumbing samples were collected.